
T
H

E 
R

EP
U

BL
IC

 O
F

M
A

U
R

IT
IU

S
DISASTER RISK
MANAGEMENT:
A CAPACITY
DIAGNOSIS

2020



The CADRI Partnership is a global UN led partnership that works towards strengthening countries’ capaci-
ties to pursue integrated and coherent solutions to reduce disaster and climate risks across the Sustainable 
Development Goals (SDGs).  

This publication may be used and reproduced, in whole or in part, in any form or by any means, for educa-
tive and for non-commercial use without special permission in writing from the copyrights holder, provided 
credits are given to the copyright holder. The Organization of the United Nations would appreciate receiving 
a copy of any publication making use of this document. 
[...]
conduct objective random sampling and 
testing of industry wastewater.

4.4.3  Investment in disaster resilience 
   4.4.3.1   Existing Capacities

The quality of the water resources, both 
ground- and surface water are being moni-
tored daily: Mauritius hosts a dense network 
of river systems consisting of 25 major catch-
ment areas and 21 minor river basins. These in-
clude 350 river-run off takes, three major river 
abstractions and six major impounding reser-
voirs. The water quality of these rivers is being 
automatically recorded. When a problem such 
as contamination of the water during distribu-
tion occurs, the NDRRMC is informed and the 
water supply system closed. 

There are five main aquifers that are harnessed 
to cater for water demand through 520 bore-
holes. The potential for further groundwater 
exploitation is however limited, as most of the 
sources are mapped by now.

The reservoirs connected to the river systems 
can provide water supply when there is short-
age of water in the dry season. Dam heights 
are being increased and reservoir capacity en-
larged in order to increase the water capacity 
for the dry season. There is close collaboration 
between the CWA and the Meteorological 
Services.

At present, the operating expenses of the CWA 
and WMA are financed through consumer tar-
iffs, with the bulk of revenue generated from 
industrial clients (despite their minor share in 
overall service usage) due to the higher indus-
trial tariffs. The current tariffs do not cover ex-
penditure for the network maintenance (water 
supply) and expansion (wastewater). Projects 
are funded by the Government through grants, 
and more recently loans from the Public-Sec-
tor Investment Programme. 

4.4.2.2   Recommendations

Island of 
Mauritius

Water Balance 100% 60% 10% 30%

3,536 2,122 353 1,061

Rainfall

‘Input’ ‘Output’

Evapo- 
transpiration

Net recharge to 
groundwater

Surface runoff



110

Wastewater
Three centralised wastewater treatment plants 
recently started operations, illustrating the gov-
ernment’s heavy investment to improve sanita-
tion in the country. 

The rudimentary treatment plant of St Martin 
was revamped at a cost of about USD 35 mil-
lion into an activated sludge plant. It now has a 
design capacity of 69,000 m3 d-1 and provides 
tertiary treatment using ultraviolet (UV) disin-
fection for the effluent which is re- used for ir-
rigation purposes. The biogas installation of this 
plant creates methane for household electricity 
purposes. The sludge can be used as fertilizer 
in the sugar cane industry after heavy metals 
are distracted. The Grand Bay treatment plant 
(costing about USD 12 million), with a design 
capacity of 3,000 m3 d-1, also uses an activated 
sludge process, and provides tertiary treatment 
using chlorine for disinfection of the effluent. 
The Montagne Jacquot WWTP, built at a cost 
of about USD 21.5 million was commissioned 
in 2018 and provides primary treatment to the 
industrial zones of Coromandel and La Tour 
Koenig and to part of the Port Louis effluent 
sent by pumping station.

As of 2019, about 29% of the population are 
connected to the sewerage network of the 
country. Current investments related to net-
work extension will enable connection of 16 
000 additional premises by 2020, thus brining 
network coverage to around 30%.

Solid Waste Management
In 2018, 543.000 tons (1487 ton/day and 1.17 
kg per person per day) were collected by 
SWMD. Solid Waste is collected by the local 
council at household level and transported to 
one of the six transfer stations from where it 
is transferred to the Mare Chicose landfill and 
a pilot for sorting waste at household level has 
been recently initiated. In addition, theer exists 
an intermediate storage facility for hazardous 
materials at La Chaumiere. 

In two pilot projects construction and demo-
lition wastes are sorted and disposed of in a 
civil amenity centre, recyclables as glass, paper, 
plastics and metals will be sorted and collect-
ed by recyclers, and a composting plant will be 
constructed for food and yard wastes. 

KEY CHALLENGES

Over half of Mauritius’ potable water supply is 
from abstracted groundwater. The sustainable 
management and protection of groundwater 
aquifers is therefore important to ensuring safe 
and sustainable water supply for the country. 
While aquifers are actively managed by the 
WRU and CWA, currently aquifers are not 
managed based on tailored aquifer management 
plans and this is viewed as a gap in the manage-
ment framework.

Waste and rainwater drainage systems are cur-
rently not separated. In addition, the wastewa-
ter drainage is an open system alongside the 
roads and rainwater can infiltrate and overload 
the system.

CAPACITY GAPS 
• The current water tariffs do not cover ex-

penditure for the network maintenance 
(water supply) and expansion (wastewater).

• The adoption of water saving technology 
(water saving equipment) in businesses and 
households is underdeveloped.  

• The only landfill on the island (Mare Chi-
cose) needs to be increased due to rising 
waste quantities (about 2.4 % per annum). 
However due to rising costs and unsustain-
able consumption of land for landfilling com-
bined with restricted development in the 
surrounding lands and growing resistance 
of the surrounding population this is a chal-
lenge.



111

• Sorting waste at household level needs to 
be increased in order to improve recycling 
and re-use of waste and to mitigate hazard-
ous wastes to end up in the Mare Chicose 
landfill. As this landfill is open toxic liquids 
from electronic waste and hazardous mate-
rials like paints and solvents will trickle down 
and infiltrate the leachate. This leachate is 
pumped to the Baie du Tombeau Wastewa-
ter Treatment Plant and disposed of in deep 
sea.

• Except from the St Martin and Grand Bay 
Wastewater Treatment Plant (WWTP), the 
treatment plants in the island discharge es-
sentially untreated sewage through short 
marine outfalls into the sea. The pollution 
of the lagoons and groundwater resourc-
es by human excreta, industrial effluent and 
agricultural chemical run-off causes severe 
environmental damages and health problems.

• The use of sludge as fertilizer is however 
not widely accepted, therefore the majority 
is sent to the Mare Chicose landfill, where 
it is eventually disposed of in the deep sea.

4.4.3.2.1   Develop Sustainable 
Wastewater Treatment Plants. 

 4.4.3.2.1.1   The 10 Wastewater 
Treatment Plants on the island should 
be upgraded to tertiary treatment plants 
in order to re-use the wastewater and 
faecal sludge for agricultural purposes 
and for the creation of energy. It is rec-
ommended to develop a number of low-
cost and low-energy wastewater treat-
ment systems in the rural areas on the 
island. Appropriate technologies for any 
particular region can be oxidation ditch-
es, aerated lagoons, upflow anaerobic 
sludge blanket, waste stabilisation ponds 
and constructed wetlands. A variety of 
processes, such as an activated sludge 
system, rotating biological contactor, up-
flow anaerobic sludge blanket, waste sta-
bilisation ponds, constructed wetlands 
and physico-chemical treatment can be 
used.

4.4.3.2.2   Increase Water and 
Wastewater Tariffs.

 4.4.3.2.2.1   A review and potential 
upward adjustment of tariffs (while con-
sidering social concerns) would have the 
dual effect of improving the CWA’s and 
WMA’s revenue stream (thus allowing 
further investments in infrastructure) 
and a potential of providing an incentive 
to curbing the high per capita household 
demand in the country.

4.4.3.2.3   Increase investment in 
resilient water infrastructure in 
the face of disaster risk. 

 4.4.3.2.3.1   Close off the sewerage 
system and refurbish the leaking drink-
ing water pipelines in order to prevent 
water contamination by sewage at time 
of floods. 

4.4.3.2   Recommendations



112

4.4.4 Preparedness for response and 
recovery
4.4.4.1   Existing Capacities 
The level of preparedness for WASH related 
emergencies is currently low. Due to the ab-
sence of WASH relevant preparedness pro-
tocols, related emergency response is rather 
reactive. There is lack of adequate information 
management and sharing systems which poses 
a significant challenge towards cross-sectoral 
coordination at national level. Furthermore, 
enforcement capacities and local level need to 
be strengthened.

KEY CHALLENGES
• Within NDRRMC, the capacity for WASH 

related emergencies needs to be systemat-
ically strengthened. 

• Limited sector coordination at national lev-
el.

• There are no preparedness protocols for 
WASH related emergencies.

• During cyclones and flash floods, water fil-
ters at the main potable water treatment 
plants get blocked with mud, and water dis-
tribution service is usually interrupted for 
2-3 days before the filters are cleaned.

4.4.4.2.1   Establish preparedness 
protocols for drinking and waste-
water, including maintenance of 
WWTPs.

4.4.4.2.2   Initiate awareness raising 
campaigns in cooperation with the 
Ministry of Health and Wellness 
and non-governmental stakehold-
ers at community level regarding 
health risks related to floods 

4.4.3.2.4   Regulate hazardous 
waste management at Mare Chi-
cose landfill.

 4.4.3.2.3.4.1 Implement waste sort-
ing at household level to mitigate the 
risk of hazardous wastes (electronic, 
solvents) to end up in the Mare Chicose 
landfill. Household hazardous waste 
should be sorted and disposed of at La 

Chaumiere Intermediate Storage Facility. 

 4.4.3.2.4.2 Implement storage of 
toxic leachate from the Mare Chicose 
Landfill at La Chaumiere Intermediate 
Storage Facility for Hazardous Wastes.

4.4.3.2.5   Develop tailored aquifer 
management plans.

4.4.4.2   Recommendations



113

Best Practice:

St Martin Wastewater Treatment Plant
The WWTP at St. Martin, operational since 2005, treats wastewater received under gravity 
from the Plaines Wilhems area through the trunk main sewer network, and supplies the 
treated water for irrigation purposes. It has a design capacity of 69,000 m3 per day and an 
average of 40,000 m3 is being treated daily.

Treatment of Wastewater
The primary treatment comprises of a set of coarse and fine screens for the removal of 
screenings, detractor units for the grit removal and primary settling tanks for the removal of 
primary sludge. The secondary treatment comprises of a biological aeration system (Photo 
5.1) based on an activated sludge process),  final settling tanks (Photo 5.2) .Return Activat-
ed Sludge  pumping  system and Surplus Activated Sludge pumping systems. The tertiary 
treatment system comprises of balancing tanks for flow equalization, Rapid Gravity Filters 
for filtration followed by UV (Ultra Violet) disinfection system.

Treatment of Sludge
The primary sludge from the Primary Settling Tanks is thickened in the Picket Fence Thick-
eners, and the secondary sludge from the Final Settling Tanks is thickened in the Belt Filters 
using polyelectrolyte chemical. The thickened primary and secondary sludge are mixed in 
the buffer tanks and pumped to the anaerobic digesters (see Photo 5.2). The digested sludge 
is dewatered in the centrifuge machines using polyelectrolyte chemical, and the sludge cake 
is disposed at the Mare Chicose landfill. This sludge can be used as fertilisers in agriculture.

   5.1 Aeration basin                   5.2 Final Settlement Tank

in combination with overflowing 
sceptic tanks and drainage systems 
and the contamination of drinking 
water and living environment. 

4.4.4.2.3   Develop procedures and 
formal structures for sectoral coor-
dination of preparedness measures 
in the WASH sector at national lev-
el.

4.4.4.2.4   Establish penalties for 
violating the rules in order to in-
crease the enforcement capacity of 
local governments.



Photo: GEF SGP UNDP Mauritius



4.5.  H E A L T H.



116

When we assess DRM capacities in the health sector, what are we 
considering? 

• Awareness (government, private sector, population)
• Legal and policy framework assigning roles and responsibilities 
• Organizational and institutional arrangements effectiveness 
• Coordination (inter-ministerial, central-local, public-private, DRR-CC)
• Financing 

Overview
Mauritius, as a SIDS, has several strong advan-
tages to face epidemics risk including a highly 
educated population and strong community 
preparedness networks. In view of its signif-
icant trade exchanges and with more than a 
million tourists visiting every year, Mauritius is 
however highly exposed to the risk of a pan-
demic outbreak. The ageing of the population 
also increases the vulnerability of the country to 
communicable and non-communicable diseases. 

In 2020, the early imposition of confinement 
measures, the setting up of quarantine centers 
together with large communication and com-
munity engagement campaigns, were effective in 
managing the spread of COVID-19. Similarly, the 
government managed to mitigate the measles 
outbreak of 2018, and the risk of an outbreak 
of pneumonic plague coming from Madagascar 
on the same year.  The country demonstrated its 
capacity to respond efficiently to these threats. 
Mauritius needs to further develop its prepared-
ness capacity to adapt to changing epidemics 
patterns that are expected to evolve with the 
impact of climate change and the increased in-
cidence of extreme weather events. It needs to 
significantly invest in strengthening its surveil-
lance systems and its overall preparedness and 
response capacities to be able to face major pan-
demic that could affect the whole archipelago. 

Introduction:
Mauritius disposes over a well-structured public 
health system that guarantees free public health 
care to all its citizens. The network of public 

health institutions is adequate in urban as well 
as rural areas. Since 1973, the country is malaria 
free with few imported cases only and there is 
no local transmission of the disease (1.6 per 
100,000 in 2014). The country has demonstrated 

its capacity in eliminating other vector-borne 
and communicable diseases such as whooping 
cough, diphtheria, leprosy, schistosomiasis, po-
liomyelitis and other communicable diseases. 
Tuberculosis is already low (10 per 100, 000 in 
2014). In 2005-2006, an outbreak of Chikungun-
ya was reported with more than 272 000 people 
infected. There are recurrent dengue outbreaks 
on the main island (300 cases in 2016). Over 
the past two years, the country was affected by 
a measle outbreak (2018) and a dengue fever 
outbreak (2019).

It is anticipated that the incidence of vector 
borne diseases like dengue and chikungunya fe-
ver will increase parallel to an overall increase in 
temperature due to increasing impact of climate 
change on the archipelago creating a conducive 
environment for vector breeding. The Govern-
ment of Mauritius developed an ambitious strat-
egy to adapt to climate change impacts on the 
health sector. Environmental and climate change 
resulting in extreme drought and acute water 
shortages, often followed by unusually heavy 
rains tend leading to a high risk of vector-borne 
and communicable disease outbreaks. In addi-
tion, the health sector is strongly interlinked 
with sectors such as WASH and agriculture, that 
are being increasingly affected by the incidence 
of disasters and climate change.



117

Currently, 29% of the population in the country 
is connected to the sewerage network, while 
71% of the households dispose over septic tanks. 
These septic tanks tend to overflow during 
floods provoked by torrential rains and storm 
surge and cause waste water to enter the sur-
rounding environment. 

At the same time, the drinking water pipes of 
the island are in a critical condition, leak and the 
drinking water is prone to pollution at time of 
disasters in case waste water from septic tanks 
enter the leaking pipes. Consequently, there ex-
ists a significant health risk for the population 